
Permit Modification Fact Sheet 
Changes from the previous permit fact sheet are highlighted in grey. 

General Information 
Permit Number:  WI-0020371-10-1 

Permittee Name: CITY OF REEDSBURG 

Address: 134 South Locust Street (Existing Facility) 

(New Facility  New Build Site) 

City/State/Zip: Reedsburg WI 53959 

Discharge Location: Existing Discharge Location: 802 Division Street, Reedsburg WI. NE 1/4 of Section 15, 
T12N, R4E. N 43o  o bank of Baraboo River 
¼ mile West of the S. Dewey St. bridge. 

New Discharge Location: Outfall located on Baraboo River downstream of existing discharge, 
final location to be determined subject to department approval. 

Receiving Water: Baraboo River (Narrows Creek/Baraboo River Watershed, LW22- Lower Wisconsin River 
Basin) in Sauk County  

StreamFlow (Q7,10): The following 7-Q10 and 7-Q2 values were developed by USGS on February 24, 1994 for the 
station located at NE ¼ of NE ¼ of Section 9, T12N-R4E in Sauk County, which is 300ft 
upstream of Hay Creek.  7-Q10 = 50 cfs (cubic feet per second). 

 
Monthly 7-Q10 flows were developed by USGS and 7-Q2 flows are based upon the ratio 7-
Q2:7-Q10 of 1.48:1. 

  Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec 

7-Q10 

(cfs) 
63 64 84 130 92 70 60 57 64 70 84 64 

7-Q2 

(cfs) 
93 94 124 192 136 104 89 84 95 104 124 95 

 

Stream 
Classification: 

Warmwater sport fish community, non-public water supply. 

Design Flow(s) 
(Existing Facility) 

Annual Average  2.65 MGD 

Design Flow(s) 
(New Facility) 

Daily Maximum  7.136 MGD 

 Weekly Maximum 5.476 MGD 

 Monthly Maximum 4.252 MGD 

 Annual Average 2.945 MGD 

Significant Industrial 
Loading? 

Yes: Saputo Cheese, Foremost Farms, Lakeside Foods, Saputo Greenway, Cellox Seats, 
Primex and Plateco. 

Operator at Proper 
Grade? 

Yes: A1, A2, B, C, D, L, P, and SS 



Approved 
Pretreatment 
Program? 

N/A  

 

Facility Description 
The City of Reedsburg operates a wastewater treatment facility providing secondary treatment and nutrient removal to a 
combination of domestic, commercial and industrial wastewater.  

Current Facility Description:  

Treatment units include influent screening and grit removal; primary settling; trickling filter; intermediate clarifier; 
activated sludge; chemical phosphorus removal; final clarifiers and seasonal ultraviolet effluent disinfection. The facility 
is designed to treat an average daily flow of 2.65 MGD. The POTW serves the community of Reedsburg and receives 
industrial and commercial discharge. The treated water is disinfected with ultraviolet light then discharged via outfall 001. 
Outfall 001 is in the NE 1/4 of Section 15 in the City of Reedsburg (T12N, R4E) in Sauk County (see map in WQBEL 
memo). Reedsburg has a Class A and Class B biosolids outfall. 

Future New Facility Description: The City of Reedsburg is in the process of building a new facility at a new site. The 
discharge location is the same receiving water but downstream from the current outfall location. The final plans for the 
wastewater treatment plant and exact outfall location are subject to final approvals. If the outfall location changes 
significantly the new facility limitations included in this permit would be modified. When the new plant is completed and 
discharge at the new outfall (Outfall 011) begins, all monitoring and limits in the permit are effective. The permittee will 

s 
this permit contains the four anticipated outfalls that will be needed for the new plant, but these outfalls are inactive. 
Department approval is required to activate these outfalls. Final monitoring and limitations for the new WWTF land 
application outfalls will be determined prior to discharge but after plant operations are finalized. No land application 
discharge is allowed from the new plant until the department approves activation of the new outfalls.  

Substantial Compliance Determination 
After a desk top review of all discharge monitoring reports, CMARs, land app reports, compliance schedule items, and a 
site visit on April 12, 2023, this facility has been found to be in substantial compliance with their current permit. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

701 2.00 MGD (2022) Influent Current Facility: 24-Hr flow proportional samples shall be 
collected in the influent channel prior to all return flows. Flow 
meter located in influent channel. 

105  In-Plant Monitoring Current Facility: Collect the mercury field 
blank using standard sample handling procedures. 

001 2.04 MGD (2022) Effluent Current Facility: 24-Hr flow proportional samples 
collected after final clarification and prior to UV disinfection for 
composite samples and after the UV system for grab samples, prior 
to discharge to the Baraboo River. Flow meter located in the 
effluent channel. 



Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

004  Current facility: Pasteurization, Cake, Class A, Representative 
sludge samples shall be collected from the sludge storage building. 

005  Current facility: Class B, Representative sludge samples shall be 
collected from the sludge storage building. This outfall/sample 
point is to be used in the event that the facility cannot meet the 
requirements of the Class A sludge (at outfall 004). 

006 New Outfall for Existing Facility Current facility: Class B, Representative sludge samples shall be 
collected from the sludge tank. This outfall/sample point is to be 
used in the event of equipment issues creating, storing Class B cake, 
or equipment issues with the bioset reactor.  

007 New Outfall for Existing Facility Current facility: Pasteurization, Cake, Class A, Representative 
sludge samples shall be collected from sludge storage building for 
pathogen retest. This outfall is used when Class A sludge is stored 
and retested prior to distribution. 

710 New Facility Outfall Influent New WWTF: 24-Hr flow proportional samples and flow 
meter located at headworks of new WWTF. Outfall inactive, 
department approval required to activate. 

115 New Facility Outfall In-Plant Monitoring New WWTF: Collect the mercury field blank 
using standard sample handling procedures. New WWTF. *Inactive 
department approval required to activate. 

011 New Facility Outfall Effluent New WWTF: 24-Hr flow proportional samples collected 
prior to discharge to the Baraboo River. Sampler and flow meter 
location to be finalized prior to activation of outfall. Department 
approval required to activate outfall. Monitoring and limits effective 
upon activation of outfall.  

040 New Facility Outfall New WWTF Land Application: Land Application Outfalls for the 
New Facility will be added with a permit modification after final 
plans are complete. No discharge of sludge may occur from the 
New Facility without department approval. *Inactive department 
approval required to activate. 

050 New Facility Outfall New WWTF Land Application: Land Application Outfalls for the 
New Facility will be added with a permit modification after final 
plans are complete. No discharge of sludge may occur from the 
New Facility without department approval. *Inactive department 
approval required to activate. 

060 New Facility Outfall New WWTF Land Application: Land Application Outfalls for the 
New Facility will be added with a permit modification after final 
plans are complete. No discharge of sludge may occur from the 
New Facility without department approval. *Inactive department 
approval required to activate. 



Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, WasteType/sample Contents and 
Treatment Description (as applicable) 

070 New Facility Outfall New WWTF Land Application: Land Application Outfalls for the 